

TEST REPORT

Test Report # 22W-008198(A3) Date of Report Issue: July 21, 2022
Date of Sample Received: May 30, 2022 Pages: Page 1 of 5

CLIENT INFORMATION:

Company: Spector & Co.
Address: testing@spectorandco.com



SAMPLE INFORMATION:

Description: 300 ML/10 OZ DOUBLE-WALL VACCUM INSULATED STAINLESS SLIDER LID.
Assortment: BKGD/WHRG
PO No.: PO 72226
Item No./Name: DW413
Item Class: SMALL TALK REFLECTION
Factory/Supplier: USS049
Country of Origin: China
Country of Distribution: Canada, United States
Testing Period: 07/08/2022-07/15/2022

OVERALL RESULT:

PASS

Please refer to the following pages for test result summary and appropriate notes.

QIMA (HANGZHOU) TESTING CO., LTD.

Ada Guo

Ada Guo
Assist Physical Laboratory Manager



(Hangzhou) Testing Co., Ltd. • Room 401,4-5/F, Building 1, No.1213 Huoju South Road, Puyan Subdistrict, Binjiang District, Hangzhou, China
Email: Labtesting@qima.com • Tel: (86) 571 8999 7158.

Test(s) marked with 'φ' was subcontracted to external laboratory.

The test result(s) and conclusion(s) in this report relate only to the sample(s) as received and method /regulation section(s) tested as described herein.

If it is not further specified in the report, the decision rule for stating conformity is based on the QIMA decision rule.

This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.

TEST RESULTS SUMMARY:

At the request of the client, the following tests were conducted:

CONCLUSION	TEST(S) CONDUCTED
PASS	Client-Performance Requirements-Impact for vacuum insulated containers
PASS	Client-Performance Requirements-Resistance to leaking test



(Hangzhou) Testing Co., Ltd. • Room 401,4-5/F, Building 1, No.1213 Huoju South Road, Puyan Subdistrict, Binjiang District, Hangzhou, China
Email: Labtesting@qima.com • Tel: (86) 571 8999 7158.

Test(s) marked with 'φ' was subcontracted to external laboratory.

The test result(s) and conclusion(s) in this report relate only to the sample(s) as received and method /regulation section(s) tested as described herein.

If it is not further specified in the report, the decision rule for stating conformity is based on the QIMA decision rule.

This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.

DETAILED RESULTS:

Client-Performance Requirements -Impact for vacuum insulated containers

Sample description	Test Method	Conclusion
300 ML/10 OZ DOUBLE-WALL VACCUM INSULATED STAINLESS SLIDER LID	Test Method: Refer EN 12546-1:2000 Section 5.8. At room temperature, fill the insulated container with water to its full capacity, and allow it to drop in an upright position from a height of 10 cm, onto a horizontal hard-wood board of not drop in an upright position from a height of 10 cm, onto a horizontal hard-wood board of not less than 3 cm thickness. Perform the drop test in such a manner so as to achieve a single impact and prevent toppling. Check if the container break.	PASS

Remark: As applicant's requirement, the white sample was used as the test sample



DETAILED RESULTS:

Client-Performance Requirements -Resistance to leaking test

Sample description	Test Method	Conclusion
<p>300 ML/10 OZ DOUBLE-WALL VACCUM INSULATED STAINLESS SLIDER LID</p>	<p>The product was filled to its nominal capacity of 20 °C temperature water and the lid is screwed hand tight. Let the filled product sit for 5minutes.</p> <p>Shake up and down with lid in the “pointing up” position: 5 times</p> <p>Shake up and down with the lid in the “pointing down” position: 5 times</p> <p>Shake horizontal side to side: 5 times</p> <p>No water droplets appear at any stage of the shaking to be considered leak proof. Any water drop out is considered as fail.</p>	<p>PASS</p>

Remark: As applicant’s requirement, the white sample was used as the test sample



SAMPLE PHOTO:



-End Report-

